CALIFORNIA REGIONAL WATER QUALITY
CONTROL BOARD
LOS ANGELES REGION

ORDER NO. R4-2005-0061

WASTE DISCHARGE AND WATER RECYCLING REQUIREMENTS
FOR
ALAMITOS BARRIER RECYCLED WATER PROJECT

ISSUED TO

LOS ANGELES COUNTY DEPARTMENT OF PUBLIC WORKS
WATER REPLENISHMENT DISTRICT OF SOUTHERN CALIFORNIA



Water Replenishment District of Southern California & File No. 93-076
Los Angeles County Department of Public Works

Alamitos Barrier Recycled Water Project

Order No. R4-2005-0061

Page No
INTRODUGCTION =mmmmmmmmm e m s 1
PROJECT SPONSORS ----mmmmmmmm s 1
OTHER PARTIES---=-nsnomeeemmme e oo e e e e e 2
REGULATORY AGENCIES ----------mmnmmm oo e e 2
PURPOSE OF ORDER-----=-======snseme oo oo 3
ALAMITOS BARRIER PROJECT (ABP) -m--mmmmmmem oo 3
[...]
responsibility for establishing criteria, under Title 22 of the Code of Regulations, to protect the
health of the public using the groundwater basins as a source of potable water and to protect
the water quality in the receiving aquifers as a source of water quality, and the Regional Board
is guided by DHS’ requirements. DHS has provided comments to the Regional Board, which
have been incorporated into these requirements.



Water Replenishment District of Southern California &

Los Angeles County Department of Public Works File No. 93-076
Alamitos Barrier Recycled Water Project

Order No. R4-2005-0061

PURPOSE OF ORDER

10. On September 22, 1999, the WRD submitted a Report of Waste Discharge (ROWD) to this
Regional Board and applied for Water Recycling Requirements (WRRs), pursuant to California
Water Code section 13522.5, for the ABRWP.

11. This Order is the issuance of WRRs to the two proponents (collectively referred hereinafter as
Project Sponsors) described above for the ABRWP, pursuant to California Water Code
section 135283.1. The Project Sponsors are both individually, and collectively, responsible for
compliance with the requirements in this Order.

ALAMITOS BARRIER PROJECT (ABP)

12. Alamitos Gap Seawater Intrusion Barrier (Alamitos Barrier) and Groundwater Basins

A.

Decades of over pumping caused the water levels in the Central Groundwater Basin to
drop, resulting in a loss of groundwater storage capacity and seawater intrusion into the
potable aquifers. The Alamitos Barrier is designed to protect the Central Groundwater
Basin of Los Angeles County and the Orange County Groundwater Basin* from
seawater intrusion through creation of a pressure ridge by injection of fresh water into
the Alamitos Barrier through an alignment of 43 injection wells located approximately two
miles inland from the mouth of the San Gabriel River at the Los Angeles/Orange County
boundary (Figure P1). The seawater trough is created by the extraction of brackish
groundwater from wells located on the seaward side of the injection well arc. The
combination of the pressure ridge and the reduced pressure trough on the seaward side
of the ridge assures that groundwater will flow from the ridge toward the trough (the
Pacific Ocean), thereby assuring that sea water cannot flow inland through the exposed
aquifers. The failure to maintain an effective seawater intrusion barrier would cause
serious water quality degradation in drinking water aquifers located in southeastern Los
Angeles County and northwestern Orange County, and the potential loss of this water
resource.

* Protection of the water quality of the Orange County Groundwater Basin is under the
jurisdiction of the Santa Ana RWQCB.

The Alamitos Barrier is part of the Central Groundwater Basin located in the southern
portion of the San Gabriel River flood plain within Hydraulic Unit 405.15, belonging to the
Los Angeles-San Gabriel Hydraulic area. Along the coast, the Alamitos Barrier is
bounded to the northwest by Bixby Ranch Hills and to the south by Landing Hill. Figure
P1 depicts the vicinity map of the Alamitos Barrier.

The Coastal Plain of Los Angeles County covers approximately 480 miles and is
bordered by the Santa Monica Mountains to the north, the Pacific Ocean to the south
and west, the Merced and Puente Hills to the northeast, and the Los Angeles/ Orange
County line to the southeast. This last boundary is more of an institutional border than a
physical one; the geology is such that the groundwater basin is hydrologically continuous
across this border into Orange County. Faults in the Coastal Plain break the continuity
of geologic formations and thus, alter the flow characteristics in the aquifers. The



Water Replenishment District of Southern California &

Los Angeles County Department of Public Works File No. 93-076
Alamitos Barrier Recycled Water Project

Order No. R4-2005-0061

13.

14.

Newport-Inglewood Uplift separates the Coastal Plain into two groundwater basins, the
West Coast and Central Groundwater Basins.

C. The Central Groundwater Basin and Orange County Groundwater Basin, which are
geologically one basin, are important sources of local groundwater and provide 40% of
the water demands in the region. The Central Groundwater Basin is bounded on the
north by the Hollywood Basin and a series of low hills extending from the Elysian Hills on
the northwest to the Puente Hills on the southeast. The west and south of the Central
Groundwater Basin are bounded by the Newport-Inglewood uplift. The east and
southeast of the Central Groundwater Basin are bounded by the Los Angeles County-
Orange County line. The Orange County Groundwater Basin is bounded by two
principal fault zones, the Whittier and the Newport-Inglewood, which act as groundwater
flow restrictions due to resulting placement of permeable rock againstimpermeable rock.

In the vicinity of the Alamitos Barrier, there are seven water-bearing units, which are
subject to seawater intrusion. These include the Recent Aquifer near surface and in
order from the near surface to bottom, Zones C, B, A, and |, Main Aquifer (also known as
the Silverado Aquifer in the remainder of the Central Groundwater Basin), and the Lower
San Pedro Aquifer. The geological cross section for these aquifers is illustrated in Figure
P2.

Injection Water — Historically, the WRD has purchased potable imported water (State Water
Project and/or Colorado River) and local water to supply its recharge operations. Currently,
the WRD purchases potable water from MWD for injection by the LACDPW into the Alamitos
Barrier. For the ten-year period between 1993-94 Water Year to 2002-03 Water Year,
imported water injected ranged from 3.4 to 5.5 MGD, with a historic maximum (since 1964) of
approximately 6.5 MGD. Approximately 6 MGD of imported water is currently injected into the
Alamitos Barrier to prevent seawater intrusion and to artificially recharge groundwater. The
majority of injected water replenishes the inland aquifers, which are a source of municipal
water supplies.

The ABP has been operated since 1964. No changes are proposed to the existing ABP
injection facilities.

ALAMITOS BARRIER RECYCLED WATER PROJECT (ABRWP)

15.

Source and Treatment of Title 22 Effluent Water

A. The source of the injection water is from the Long Beach WRP’s Title 22 effluent. The
Long Beach WRP is a publicly owned treatment work (POTW) located at 7400 East
Willow Street, Long Beach, California (see Figure P1 for vicinity map). The Long Beach
WRP is a tertiary treatment plant with an average dry weather design treatment capacity
of 25 MGD, but only treats an average of 20 MGD. Water that is not reused is
discharged to Coyote Creek under a National Pollutant Discharge Elimination System
(NPDES) permit (No. CA0055119, Order No. R4-2002-0123), issued by this Regional
Board in 2002.



Water Replenishment District of Southern California &

Los Angeles County Department of Public Works File No. 93-076
Alamitos Barrier Recycled Water Project

Order No. R4-2005-0061

B. The Long Beach WRP treats wastewater from industrial, commercial and residential
sources from the cities of Long Beach, Hawaiian Gardens, Lakewood, Cerritos and
Artesia. Approximately 5% of the flow is from industrial sources, and there are no known
chemical, pharmaceutical, photographic or biological production facilities located within
the service area. In compliance with 40 Code of Federal Regulations, Part 403 and the
NPDES permits for the Long Beach WRP and other POTWs owned and operated by the
CSDLAC, the CSDLAC developed and has been implementing a Pretreatment Program
approved by the U.S. Environmental Protection Agency (USEPA). Two of the four
primary objectives of the Program are to prevent pass through of pollutants or cause
interference in the operation of the POTWs by regulating the discharge of toxic
pollutants from industrial sources to the POTWs. The Program reduces the likelihood of
toxic contamination in the effluent and provides reliability in the treatment process.

C. Treatment at the Long Beach WRP consists of preliminary, primary, secondary
(operating in a nitrification/denitrification mode), tertiary treatment, and chlorine
disinfection. Figure P3 depicts the flow diagram of the treatment process. Preliminary
treatment at the headworks removes coarse particles and debris from the wastewater.
The primary settling tanks remove the majority of the organic and inorganic suspended
solids. Secondary treatment uses the activated sludge process and consists of aeration
basins where most of the total organic carbon is removed by microorganisms, followed
by clarifiers that remove most of the microorganisms and suspended inorganic solids.
Tertiary treatment consists of coagulation using cationic polymer and filtration in
conventional, deep bed, dual-media (anthracite coal and sand) gravity filters. Tertiary
treatment reduces setteable solids, suspended solids and turbidity in the wastewater.
The disinfected tertiary effluent contains n-Nitrosodimethylamine (NDMA) at an average
concentration of 945 ng/L, with a minimum concentration of 71.7 ng/L measured in
August 2003, and a maximum concentration of 1,590 ng/L measured in September
2003, based on data collected between July 2003 through May 2004.

D. Solids removed from primary and secondary treatments are pumped to the CSDLAC
outfall sewer for conveyance through the sewerage system to the Joint Water Pollution
Control Plant (JWPCP) in Carson for removal, treatment and disposal. Coarse solids
and debris removed from preliminary treatment and dried sludge are hauled to a landfill
that is permitted to accept such wastes, or the latter is beneficially reused in a manner
that does not impact water quality.

E. An effective source control program is currently administered by the CSDLAC to
minimize the risk that wastewater treated at the Long Beach WRP will be contaminated
with toxic chemicals to protect the treatment facilities and downstream beneficial uses.
This program may be expanded to include not only contaminants that may be
detrimental to the facilities and the environment, but also include contaminants specified
by the DHS that may be harmful to human health and drinking water supplies. CSDLAC,
through a comprehensive monitoring program, will be able to reasonably ensure that the
recycled water delivered to the ABRWP for recharge into the groundwater basins via
injection at the ABP is not contaminated with toxic chemicals of industrial origin that are
of a concern in drinking water sources.



Water Replenishment District of Southern California &

Los Angeles County Department of Public Works File No. 93-076
Alamitos Barrier Recycled Water Project

Order No. R4-2005-0061

16. Advanced Water Treatment Facility (AWTF)

A.

The AWTF is located at 7380 East Willow Street, Long Beach, where it is situated
adjacent to the Long Beach WRP site below Willow Street and between the San Gabriel
River and Coyote Creek in Long Beach (Figure P1). Approximately 3.5 MGD of
disinfected tertiary treated effluent as Title 22 feedwater from the Long Beach WRP will
receive additional treatment at the WRD’s AWTF. The remaining tertiary treated effluent
will be discharged to Coyote Creek, or distributed for reuse.

The AWTF is designed to produce approximately 3,360 AFY of water for the Alamitos
Barrier injection, based on 85% recovery efficiency for the RO process, and 90%
operational reliability. The initial AWTF effluent capacity will be 3 MGD. The AWTF will
be designed to accommodate future expansion to 8.9 MGD of reverse osmosis
permeate at some future date, should sufficient supply be available, barrier or other
demands allow, and regulatory conditions permit. Figure P4 presents the schematic of
the treatment process for the AWTF. Treatment is comprised of the following:

a. Automatic Strainer: The Automatic Strainer is used to protect downstream
membrane treatment systems from large particles. The Title 22 feedwater will
undergo 500 micron straining through motor operated, automatic backwash,
stationary basket, and rotating arm strainers.

b.  Microfiltration (MF): MF is used to reduce the turbidity and silt density of the Title
22 feedwater prior to RO for increased system reliability and reduced RO
membrane fouling. The MF units are periodically back-washed to clean the
membranes. The backwash is sent back to the Long Beach WRP for
reprocessing.

c. Reverse Osmosis (RO): The MF filtrate is fed into one RO process train that uses
thin film membranes under Phase 1 of this Project, with a normal permeate
capacity of 3.0 MGD. It is anticipated that additional trains installed under later
phases of the Project will have nominal permeate capacities between 2.0 and 3.0
MGD. Each RO process train achieves a guaranteed recovery rate of 80 percent
with a rated operating recovery of 85 percent. The RO removes salts, minerals,
metal ions, organic compounds, and microorganisms.

d. Ultraviolet Light (UV) Treatment: UV is used for reduction of light-sensitive
NDMA to a target concentration of 10 ng/L in the final RO treated recycled water
prior to being blended with the potable water for the injection. The Long Beach
WRP provides adequate disinfection, and the UV at the AWTF provides additional
disinfection.

e. Decarbonation: Following UV treatment, the water will pass through a
decarbonator to release excess carbon dioxide and to stabilize the product water.

f. pH Adjustment/Corrosivity Stabilization: Product water from the RO train is
injected with sodium hydroxide to adjust the pH and reduce the potential for
minerals to be leached from the cement lining used in the transmission pipeline,



Water Replenishment District of Southern California &

Los Angeles County Department of Public Works File No. 93-076
Alamitos Barrier Recycled Water Project

Order No. R4-2005-0061

17.

18.

19.

which would affect the integrity of the pipe.

The proposed Project complies with Section 60320 of Article 5.1, entitled “Groundwater
Recharge”, of the California Code of Regulations Title 22, Division 4, Chapter 3, entitled
“Water Recycling Criteria.” The DHS considers the above treatment to be the best
available treatment technology for recycled water used for groundwater recharge by
direct injection.

C. Because the Long Beach WRP disinfection process accomplishes the level of
disinfection required for injecting recycled water, no additional disinfection processes are
required in the advanced treatment train. All waste streams will be discharged to a trunk
sewer leading to the CSDLAC’s JWPCP in Carson where they will be mixed with the 350
MGD influent to the JWPCP, and eventually be discharged into the Pacific Ocean
through an outfall diffuser system.

Transmission of RO Recycled Water — The RO recycled water will be pumped westward
along Willow Street through a 24-inch high density polyethylene force main to its junction with
the existing 27-inch imported water delivery pipeline in Studebaker Road, which conveys the
RO recycled water off-site to the Blend Station. The pumps will be furnished with adjustable
frequency drives. The Blending Station consists of a junction tee with a parallel set of double
check valves upstream in the 27-inch delivery pipeline. Upstream of the Blending Station, the
imported water will pass through a pressure reducing station and will arrive at the Blending
Station at 70 psi. The recycled water will mix with the imported water below the double check
valves at a pressure of 60 psi. The existing 27-inch delivery pipeline will then convey the
blended water to the Alamitos Barrier for injection.

Barrier Blend Station — The Barrier Blend Station is the point where the RO recycled water
from the AWTF mixes with the potable water from MWD on its way to the barrier injection
system, as shown in the schematic of Figure P5. The MWD delivery system will be protected
by an above-grade, backflow prevention system installed in the LACDPW potable water feed